
2

REPAIR PARTS

R
E

P
A

IR
 P

A
R

T
S

R
E

A
R

 B
A

G
G

E
R

 R
O

T
A

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
O

.  
P

R
55

R
62

1C
A



3

1
16

71
63

H
an

dl
e,

 U
pp

er
 D

lx
 C

om
f. 

(I
nc

lu
di

ng
 g

rip
)

2
16

11
05

X
47

9
H

an
dl

e,
 L

ow
er

3
17

02
86

B
ai

l, 
C

on
t. 

W
ire

 D
lx

 C
om

f. 
B

lk
4

13
20

01
G

ui
de

, 
R

op
e,

 S
id

e
5

63
60

1
N

ut
, H

ex
 L

oc
kw

as
he

r 
 1

/4
-2

0
6

66
42

6
W

ire
, 

T
ie

7
13

19
59

B
ol

t, 
H

an
dl

e 
 5

/1
6-

18
 x

 1
.7

5
8

17
01

76
K

no
b,

 H
an

dl
e

9
16

42
65

G
rip

, 
H

dl
 F

oa
m

 S
m

oo
th

10
16

15
51

B
ol

t, 
S

q.
 N

ec
k

11
73

99
05

00
N

ut
, H

ex
 L

oc
kw

as
he

r 
In

s.
  

5/
16

-1
8 

U
N

C
12

51
79

3
C

ot
te

r,
 H

ai
rp

in
13

13
31

07
E

ng
in

e 
zo

ne
co

nt
ro

l c
ab

le
14

85
07

33
X

00
4

B
ra

ck
et

, 
U

ps
to

p
15

83
81

6
S

cr
ew

, 
H

ex
 W

as
he

r 
H

ea
d 

T
ap

pi
ng

 1
0-

2
16

16
20

85
K

it,
 D

oo
r 

R
ea

r
17

16
15

48
S

ea
l, 

D
oo

r
18

16
52

61
P

lu
g,

 M
ul

ch
er

19
17

23
06

K
it,

 H
ou

si
ng

20
16

15
68

X
47

9
H

an
dl

e,
 B

ra
ck

et
 A

sm
. 

Le
ft

21
16

82
27

X
47

9
H

an
dl

e,
 B

ra
ck

et
 A

sm
. 

R
ig

ht
22

15
00

78
S

cr
ew

, H
ex

 W
sh

d
23

16
31

83
B

ol
t, 

H
ex

 H
ea

d 
 5

/1
6-

18
 x

 5
/8

24
63

12
4

N
ut

, H
ex

 L
oc

k 
W

sh
r 

 5
/1

6-
18

25
16

13
33

B
af

fle
, 

S
id

e
26

16
34

09
S

cr
ew

  
12

 x
 5

/8
27

16
15

50
S

ki
rt

28
88

65
2

S
cr

ew
, 

H
in

ge
  

1/
4-

20
 x

 1
.2

5
29

16
60

36
X

47
9

B
el

t 
C

ov
er

, 
T

op
30

85
15

14
A

da
pt

er
, 

B
la

de
 w

/k
ey

 L
on

ge
r

31
15

92
67

B
la

de
, 

21
”

32
85

10
74

W
as

he
r,

 H
ar

de
ne

d
33

85
02

63
Lo

ck
w

as
he

r,
 H

el
ic

al
 S

pr
in

g 
3/

8
34

85
10

84
S

cr
ew

, H
ex

 H
ea

d 
 3

/8
-2

4 
x 

1.
38

35
16

98
09

P
ul

le
y,

 F
ix

ed

36
17

00
45

B
ea

rin
g 

S
up

po
rt

 A
ss

y.
37

15
04

06
B

ol
t, 

E
ng

in
e

38
- 

- 
- 

- 
-

E
ng

in
e 

H
on

da
 G

C
V

16
0-

A
1A

O
rd

er
 p

ar
ts

 f
ro

m
 e

ng
in

e 
m

an
uf

ac
tu

re
r

39
17

04
50

G
ra

ss
 C

at
ch

er
 B

ag
40

16
13

58
G

ra
ss

 C
at

ch
er

 F
ra

m
e

41
10

73
39

X
D

an
ge

r 
D

ec
al

45
16

60
34

E
ng

ag
em

en
t 

R
od

46
16

60
41

B
us

hi
ng

48
16

96
05

R
et

ai
ne

r 
C

lip
49

16
60

39
X

00
8

C
la

m
p

50
17

06
04

08
S

cr
ew

51
16

99
80

S
pa

ce
r

52
17

00
47

W
av

e 
W

as
he

r
53

17
30

41
B

el
t 

C
ov

er
, 

B
ot

to
m

54
75

00
97

S
cr

ew
55

16
63

83
X

47
9

C
ab

le
 S

up
po

rt
 B

ra
ck

et
56

63
60

1
N

ut
57

16
63

91
X

00
4

B
ra

ck
et

 A
ss

y.
58

57
80

8
S

cr
ew

59
16

60
42

V
-G

ro
ov

e 
P

ul
le

y
60

16
60

50
Id

le
r 

A
rm

 S
pa

ce
r

61
14

52
12

F
la

ng
e 

N
ut

62
15

55
52

Lo
ck

nu
t

63
16

60
22

X
00

8
Id

le
r 

A
rm

64
16

60
43

Id
le

r 
P

ul
le

y
65

16
08

29
S

ho
ul

de
r 

B
ol

t
66

17
19

62
D

oo
r 

A
ss

y.
67

16
60

28
M

ul
ti 

C
ut

 D
oo

r
68

88
34

9
N

ut
69

17
23

00
T

hr
ot

tle
 C

on
tr

ol
70

14
49

29
S

cr
ew

71
54

58
3

S
cr

ew
72

16
97

60
E

ng
in

e 
S

pa
ce

r
73

87
67

7
H

i P
ro

 K
ey

- 
-

16
23

00
W

ar
ni

ng
 D

ec
al

 (
N

ot
 S

ho
w

n)
- 

-
17

27
87

O
pe

ra
to

r's
 M

an
ua

l (
E

ng
lis

h)
- 

-
17

27
88

O
pe

ra
to

r’s
 M

an
ua

l (
F

re
nc

h)
- 

-
17

23
04

R
ep

la
ce

m
en

t 
P

ar
ts

 M
an

ua
l

R
E

P
A

IR
 P

A
R

T
S

R
E

A
R

 B
A

G
G

E
R

 R
O

T
A

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
O

.  
P

R
55

R
62

1C
A

K
E

Y
P

A
R

T
N

O
.

N
O

.
D

E
S

C
R

IP
T

IO
N

K
E

Y
P

A
R

T
N

O
.

N
O

.
D

E
S

C
R

IP
T

IO
N



4R
E

P
A

IR
 P

A
R

T
S

R
E

A
R

 B
A

G
G

E
R

 R
O

T
A

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
O

.  
P

R
55

R
62

1C
A



5

1 172299 Speed Control
2 172301 Bail Control Drive
3 54583 Screw
4 170050 Drive Cable
5 161537 Cover Drive
6 750634 Screw Thdrol 10-25 x .50
7 166060 V-Belt
8 132010 Nut Lock Flanged  3/8-16 Zinc
9 166049 Pulley Driven

10 166021X004 Belt Keeper Bracket
11 17541011 Screw Hex Wash Head  10-24 X .668
12 166189 Pivot Rod Cover
13 166388 Transmission Asm.
14 145354 Pin Spring Thrust
15 57079 Washer Hardened
16 161584X479 Rod Connecting
17 161602 Spring Extension
18 160477X004 Spring Selector
19 171321 Knob Selector Spring
20 12000022 E-Ring 7/8
21 163365 Bearing Support
22 169911 Bearing Ball
23 161118X004 Retainer Drive Asm. Stmp.
24 57808 Screw Hex Head Tapping  1/4-20 x .75

25 170011 Drive Pawl
26 166450 Pinion, Drive
27 52160 Washer
28 12000058 E-Ring  7/16
29 88080 Cover, Dust Wheel
30 67725 Washer  1/2 x 1-1/2  x .134
31 57143 Wave Washer
32 172298 Wheel  9 x 2
33 145212 Nut Hex Flange Lock
34 77400 Hubcap
35 160785 X004 Shaft Asm. Rear
36 160786X004 Shaft Asm. Front
37 161463 Retainer Front Shaft
38 163409 Screw  12 x 5/8
39 700279 Clip Retainer
40 172297 Wheel  8 x 2
42 83923 Nut, Hex Flange Lock  3/8-16
43 19572216 Washer
44 144929 Screw 1/4 x 2.12
45 751152 Locknut

REPAIR PARTS
REAR BAGGER ROTARY LAWN MOWER - - MODEL NO.  PR55R621CA

KEY PART
NO. NO. DESCRIPTION

KEY PART
NO. NO. DESCRIPTION


